



Test Report

No.: SZTYR100100582/TS

Date: JAN 15, 2010

Page 1 of 2

HAPPY ARTS & CRAFTS (NINGBO) CO., LTD.
HAPE INTERNATIONAL (NINGBO) LTD.
9-27 NANHAI ROAD, DAGANG INDUSTRIAL CITY,
BEILUN, NINGBO, CHINA P.C. 315800

The following samples were submitted and identified by/on behalf of the client as:

Name of Product/Item : CREATIVE PEG PUZZLE/KREATIVES HOLZSTECKSPIEL

Details of Sample Received : ASSEMBLY WOODEN CREATIVE PEG PUZZLE BASE WITH REMOVABLE WOODEN BLOCKS. PRINTED BOX PACKED.

Sample Quantity : 2 SETS

Style / Item No. : 821626/821726

Manufacturer : HAPE INTERNATIONAL (NINGBO) LTD.

Country of Origin : CHINA

Country of Destination : GLOBAL

Labeled Age Grading : 18M+

Requested Age Grading : 18M+

Age Group Applied in Testing : OVER 18 MONTHS

Sample Receiving Date : JAN 08, 2010

Testing Period : JAN 08, 2010 TO JAN 15, 2010

Test Requested:

For compliance with the test requirement of Canadian Hazardous Products (Toys) Regulations, C.R.C. , c. 931 (Version 1993) with amendment SOR/2004-65

Result

PASS

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS-CSTC Ltd.

Zhang Wei, Merry
Section Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Report

No.: SZTYR100100582/TS

Date: JAN 15, 2010

Page 2 of 2

Result :

Canadian Hazardous Products (Toys) Regulations, C.R.C. c.931(Version 1993) with amendment SOR/2004-65

Section 7 Small Objects Pass
 Section 8(d) Wooden Components..... Pass

Test Methods

M00.1 Small Components..... Pass
 M00.2 Sharp Edges..... Pass
 M00.3 Sharp Points..... Pass
 M01.1 Reasonable Foreseeable Use..... Pass

N.B. : - Only applicable clauses were shown.

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

